

# CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

FLO-22-12-06-01

- Product:** "Yoga Laminate Flooring"  
Thickness: 12 mm and below
- Producer:** AGT Wood Ind. & Trd. Co. Ltd.  
Organize Sanayi Bölgesi 3.Kısım, 35. Cadde  
07190 Döşemealtı, Antalya  
Turkey (Türkiye)
- Order:** Determination of the electrostatic behaviour according to EN 1815:2016-09 /  
Classification according to EN 14041:2004+AC:2005+AC:2006
- Test report:** 2722507
- Test result:** The above mentioned product (laminate floor covering) can be classified regarding to  
the property "Electrostatic behavior" according to EN 14041:2004+AC:2005+AC:2006  
(CE-labelling) as follows:

Property	Determined Values	Declaration according to EN 14041:2004+AC:2005+AC:2006
Body voltage in walking test according to EN 1815:2016-09	BV = 0,2 kV	Antistatic Floor Covering

BV = Body Voltage

Dresden, 06/12/2022



*[Signature]*

Head of laboratory

*[Signature]*

Engineer in charge